
 

Report Te

 

R

A

Produ

Produ

Tra

S

T

Te

Re

Rev

 

No. 10

This repo
asterisk 

emplate: TR-4

eport No.:

Applicant:

Address:

uct Name:

uct Model:

Multiple
Models:

ade Mark:

FCC ID:

Standards:

Test Date:

est Result:

port Date:

viewed by:

002, East Blo

ort may cont
“★”

4-E-006/V1   

F
: RWAZ2

: Shenzh

: 406-407
District, 

: Smart p

: PG3NB

e 
: 

N/A 

: UMIDIG

: 2ATZ4-G

: FCC CF

: 2024-1-

: Complie

: 2024-03

: 

A
Proje

World Allia

ock, Laobing 

tain data that

           

FCC T
202300123

en Youmi 

7 Jinqi Zhig
Shenzhen

phone 

G7YA 

GI 

G7  

FR Title 47

-17~2024-0

ed  

3-08 

 

Abel Chen
ect Engine

nce Testing 

Building, Xin
Guangdong

t are not cove

 

       Page 

 

Test 
3M 

Intelligent 

gu Building
n City, Chin

7 Part 15C 

02-22 

 
eer 

 

Prepared 
and Certific

ngye Road 3
, People’s Re

ered by the N

1 of 25 

Repo

Technolog

g, 4/F, 1 Ta
na 

(§15.225)

Approve

by: 
cation (Shen

3012, Xixiang
epublic of Ch

NVLAP accre

Repor

ort 

gy Co., Ltd.

angling Roa

ed by:

nzhen) Co., L

g street, Bao
hina 

 

editation and

rt No.: RWAZ2

. 

ad, Nansha

Jacob Ko
Manage

Ltd 

'an District, S

d shall be ma

202300123M

an  

 

ong 
er 

Shenzhen, 

arked with an

 

n 



 

Report Te

1．This t
Testing a

2. The re

3. This sa

4. This r
NVLAP, N

5. The i
authenti
addresse

 

Vers

 

 

 

emplate: TR-4

test report sh
nd Certificati

esults in this r

ample tested 

eport must n
NIST, or any ag

nformation 
city and this 

es, names, tra

sion No. 
00 

4-E-006/V1   

hall not be re
ion (Shenzhe

report apply o

is in complia

not be used 
gency of the 

marked “#” 
information c

ademarks etc

           

 A
eproduced in
n) Co., Ltd 

only to the sa

ance with the

by the clien
U.S. Governm

is provided 
can affect the

c. are included

Rev
Issued D
2024-03

 

       Page 

nnounc
n full or parti

ample tested

 limits of the 

t to claim pr
ment. 

by the app
e validity of t
d. 

vision H
Date 
3-08 

2 of 25 

cement
al, without t

. 

above regula

roduct certif

plicant, the l
the result in t

History

Report N

he written ap

ation. 

ication, appr

laboratory is
the test repor

Desc
Or

No.: R RWAZ2

pproval of W

roval, or end

s not respon
rt. Customer 

cription 
riginal 

202300123M

World Alliance

orsement by

nsible for its
model name

 

e 

y 

s 
e, 



 

Report Te

 

1 Gen

1.1 

1.2 

1.3 

1.4 

1.5 

1.6 

1.7 

2 Des

2.1 

2.2 

2.3 

2.4 

2.5 

2.6 

3 Tes

3.1 

3.2 

3.3 

3.4 

3.5 

3.6 

4 Tes

5 E.U

 

 

 
 

emplate: TR-4

neral Inform

Client Inf

Product 

Antenna 

Related S

Measure

Laborato

Test Met

scription of 

Test Con

Test Aux

Test Setu

Test Proc

Measure

Measure

st Results ....

Test Sum

Limit ......

AC Line 

Radiated

Frequenc

Bandwid

st Setup Pho

.T Photo .....

4-E-006/V1   

mation ..........

formation ....

Description o

information 

Submittal(s)/

ement Uncert

ory Location .

hodology ....

Measureme

nfiguration ....

iliary Equipm

up ................

cedure ........

ement Metho

ement Equipm

....................

mmary ..........

....................

Conducted E

d emission Te

cy Stability T

th Test Data

oto ...............

....................

 

           

....................

....................

of EUT .........

....................

/Grant(s) ......

tainty ...........

....................

....................

ent ................

....................

ment .............

....................

....................

d ..................

ment ............

....................

....................

....................

Emissions Te

est Data .......

Test Data ......

 ....................

....................

....................

 

       Page 

Conten

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

est Data .......

....................

....................

....................

....................

....................

3 of 25 

nts 

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

Report N

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

....................

No.: R RWAZ2

....................

...................

...................

...................

...................

...................

...................

...................

....................

...................

...................

...................

...................

...................

...................

....................

...................

...................

...................

...................

...................

...................

....................

....................

202300123M

................. 4

................. 4

................. 4

................. 4

................. 5

................. 5

................. 5

................. 5

................. 6

................. 6

................. 6

................. 7

................. 8

................. 9

............... 10

............... 11

................ 11

............... 12

............... 13

............... 17

............... 22

............... 23

............... 24

............... 25

 

4 

4 

4 

4 

5 

5 

5 

5 

6 

6 

6 

7 

8 

9 

0 

 

 

2 

3 

7 

2 

3 

4 

5 



 

Report Te

1 Ge
1.1 C

Applic
Addre

Manuf
Addre

 

1.2 P
The EUT
WCDMA

Samp

Sampl

F
M

Modu

Opera
Ada

Ada

 

1.3 A
15
An
res
an
the
jac

Th
int

 

emplate: TR-4

eneral I
Client Inf
cant: 
ess: 

facturer: 
ess: 

Product 
T is Smart ph
A/LTE and NF
ple Serial Nu

e Received 
Sample S

Frequency R
Maximum E-

Stre
ulation Techn

Antenna 
Spatial Str

Power S
ating tempera
pter 1 Inform

pter 2 Inform

Modific

Antenna 
5.203 require
n intentional 
sponsible pa

n antenna tha
e unit so that
ck or electric

Device An

he BT antenn
ternal photos

4-E-006/V1   

nforma
formatio

Shen
406-
Distr
Shen
406-
Distr

Descrip
hone that co
FC radios, th
umber 36-2

(ass
Date 2023

Status Goo
Range 13.5
-field  
ength: 71.1

nology ASK
Gain# N/A 

reams SISO
Supply DC 3
ature# 0 deg

mation Mod
Inpu
Outp

mation Mod
Inpu
Outp

cation Sam

informa
ement: 
radiator shal

arty shall be u
at uses a uni
t a broken an

cal connector

tenna inform

na is an inter
s for details. 

           

tion 
on 
nzhen Youm
-407 Jinqi Zh
rict, Shenzhe
nzhen Youm
-407 Jinqi Zh
rict, Shenzhe

ption of E
ontains Class
his report cov

2 for CE&RE 
signed by WA
3-12-15 

od Condition
56 MHz 

3dBuV/m@3

K 

O (1TX, 1RX
3.87V from b
g.C to +45 deg

del: HF-0502
ut: AC 100-24
put: DC 5.0V
del: HJ-05020
ut: AC 100-24
put: DC 5.0V

mple No Mod

ation 

ll be designe
used with the
ique coupling
ntenna can b
r is prohibited

mation: 

rnal antenna 

 

       Page 

i Intelligent T
higu Building
en City, Chin
i Intelligent T

higu Building
en City, Chin

EUT 
sic Bluetooth
vers the full t

test, 36-1 fo
ATC) 

3m 

X) 
battery or DC
g.C 
000U 
40V~50/60Hz

V, 2.0A 
000W2-US
40V~50/60Hz

V, 2.0A 
ification by th

ed to ensure 
e device. The
g to the inten
be replaced b
d. 

 
which canno

4 of 25 

Technology C
, 4/F, 1 Tang
a 

Technology C
, 4/F, 1 Tang
a 

h(BDR/EDR),
testing of the

or RF test co

C 5V from ad

z, 0.3A 

z, 0.3A 

he test lab

that no anten
e use of a pe
ntional radiat
by the user, b

ot replace by

Report N

Co., Ltd. 
ling Road, N

Co., Ltd. 
ling Road, N

, BLE, 2.4G/
e NFC radio. 

nducted test

apter 

nna other tha
ermanently a
tor, the manu
but the use o

y end-user, p

No.: R RWAZ2

Nanshan  

Nanshan  

/5G WLAN, G

t 

an that furnis
attached ante
ufacturer may
of a standard

please see pr

202300123M

GSM/GPRS/

shed by the 
enna or of 
y design 
d antenna 

roduct 

 

/ 



 

Report Te

1.4 R
FC

FC

FC

FC

 

1.5 M

AC Po

Emiss

Bandw

Frequ

Note 1: 
coverag
Decision

Note 2: 
uncertai

 

1.6 L
World A

No. 100
Guangd

Tel: +86

 

The lab
FCC Pu
CN504

The lab
Canadi

 

1.7 T
 

FCC CF

FCC CF

ANSI C6

emplate: TR-4

Related S
CC Part 15, 

CC Part 15, 

CC Part 15, 

CC Part 22H

Measure

P

ower Lines C

sions, Radiat

width 

uency Error 

The extended
ge factor K wit
n Rule in this 

The Decision
inty is not take

Laborato
Alliance Testi

02, East Bloc
dong, People

6-755-29691

b has been re
ublic Access 
0.  

b has been re
an radio equ

Test Meth

R 47 Part 2 

R 47 Part 15

63.10-2020 

4-E-006/V1   

Submitta
Subpart C, E

Subpart C, E

Subpart E, E

H/24E/27, Eq

ment Un

Parameter 

Conducted E

ted 

Below

Below

Abov

d uncertainty g
h the 95% con
report did not 

n Rule is based
en into accoun

ory Loca
ing and Cert

ck, Laobing B
e’s Republic 

511, Email: q

ecognized as
 Link (PAL) d

ecognized by
uipment requ

hodolog

5 

           

al(s)/Gra
Equipment C

Equipment C

Equipment C

uipment Cla

ncertain

missions 

w 30MHz 

w 1GHz 

ve 1GHz 

given in this re
nfidence interv
consider the u

d on simple ac
nt when stating

ation 
ification (She

Building, Xin
of China 

qa@watc.co

s the FCC ac
database, FC

y Innovation,
uirements, th

gy 

 

       Page 

ant(s) 
Class: DTS, F

Class: DSS, F

Class: NII, FC

ss: PCE, FC

ty 

eport is obtain
val. Otherwise
uncertainty.

cceptance wit
g conformity w

enzhen) Co.,

gye Road 30

om.cn 

ccredited lab
CC Registrat

, Science an
e CAB ident

 

5 of 25 

FCC ID: 2ATZ

FCC ID: 2ATZ

CC ID: 2ATZ4

CC ID: 2ATZ4

Ex

(Confid

ned by combin
e required by t

h ISO Guide 9
with a specifie

, Ltd 

012, Xixiang 

b under the K
tion No. : 463

d Economic 
ifier: CN0160

Report N

Z4-G7 

Z4-G7 

4-G7 

4-G7 

xpanded Un

ence of 95%

±3.14d

±2.78d

±4.84d

±5.44d

0.34%

150Hz

ning the standa
the applicant o

98-4:2012 Cla
d requirement

street, Bao'a

KDB 974614 
3912, the FC

Developmen
0. 

No.: R RWAZ2

ncertainty 

%(U = 2Uc(y

dB 

dB 

dB 

dB 

% 

z 

ard uncertainty
or Product Re

ause 8.2 (Meas
t.) 

an District, S

D01 and is l
CC Designatio

nt Canada to

202300123M

)))

y times the 
gulations, 

surement 

Shenzhen, 

isted in the 
on No. : 

o test to 

 



 

Report Te

2 De
2.1 T

Opera

Chann

/

Accor
was te

 
Test M
Trans
Exerc

The e

 
Worst

For rad
was rec
 
For rad
perpen
 
For rad
HF-050

 

2.2 T
Ma

 

emplate: TR-4

escripti
Test Con

ating chann

nel No. 

/ 

rding to ANSI
ested. 

Mode: 
mitting mode
ise software#

Mo
xercise softw

t-Case Conf
diated emissi
corded in rep

diated emissi
dicular, goun

diated emissi
02000U was 

Test Aux
anufacturer 

/ 

4-E-006/V1   

on of M
nfiguratio

els:

Frequency 

(MHz) 

13.56 

I C63.10-202

e: Keep 
#: Engin

ode:
ware and the

figuration: 
ons, EUT wa
port 

on 9kHz-30M
nd-parallel), t

on below 1G
select to tes

xiliary Eq

           

Measure
on 

Chan

20 chapter 5

the EUT in c
eering mode

NFC 
e maximum p

as investigate

MHz, investig
the worst-ca

GHz, accordin
st. 

quipmen
Description

/ 

 

       Page 

ement 

nnel No.

/ 

.6.1 Table 11

continuous tr
e 

P
power setting

ed in three o

gation was d
se antenna o

ng to the tes

nt 
n 

6 of 25 

Frequenc

(MHz)

/ 

1 requiremen

ransmitting w

Powel Level 
g that provide

rthogonal or

done on the t
orientation w

st result of BT

Model

/ 

Report N

cy 
Cha

nt, the above 

with modulatio

Setting#:
ed by manufa

ientation, the

hree antenna
was recorded

T report, the 

l 

No.: R RWAZ2

annel No. 

/ 

frequency li

on 

Defa
acturer. 

e worst-case 

a orientation
d in report. 

worst case a

Serial N

/ 

202300123M

Frequency

(MHz) 

/ 

sted above 

ault 

orientation 

ns (parallel, 

adapter 

umber 

 



 

Report Te

2.3 T
1) Co

N

 

2) Ra

emplate: TR-4

Test Setu
onducted em

Note: The 0.8 

being me

adiated emis

4-E-006/V1   

up 
mission mea

m distance sp

easured. If the

ssion measu

           

asurement:

pecified betwe

e device is AE

urement: 
Belo

30M

 

       Page 

een EUT/AE/P

E then it shall b

ow 30MHz (3

MHz-1GHz (3

7 of 25 

PSU and AMN/

be >0.8 m. 

3m SAC) 

3m SAC) 

Report N

/AAN, is applic

No.: R RWAZ2

 
cable only to t

202300123M

the EUT 

 

 

 



 

Report Te

3) Fre
 

 

2.4 T

Conduc

1. The
the 

2. Bot
max
cha

3. Line

Radiate

a) For 

1. All m
test d
MHz)
comp
intent
speci

2. Loop 
goun

b) For 

1. The E
cham

2. EUT 
limit s
anten

Bandwid

S

emplate: TR-4

equency Sta

Test Proc

cted emissio

e E.U.T is pla
horizontal gr

h sides of A.
ximum emiss

anged accord

e conducted 

d Emission 

below 30MH

easurements
distance (3m
) to clearly sh
pliance with t
tionally trans
ification dista

 antenna use
d-parallel) 

30MHz-1GH

EUT was pla
mber. The me

works in eac
shall be dete
nna height be

dth Test: 

TEMP&HUM

Power 
Supply 

4-E-006/V1   

ability Meas

cedure 

on: 

aced on a no
round plane 

C. line are c
sion, the rela
ding to ANSI 

data is recor

Procedure:

Hz 

s were made
) to the spec
how the relat
the requirem
smitted signa
ance). 

e, investigati

Hz: 

aced on the ta
easurement d

ch mode of o
ermined by ro
etween 1 m a

MI Test Chamb

EUT 

EU

           

surement 

on-conducting
(Please refe

checked for m
ative position
C63.10 on c

rded for both

: 

e at a test dis
cification dist
tive levels of
ent that the l

al. The extrap

on was done

abletop of a 
distance from

operation tha
otating the E
and 4 m in v

ber  

UT 

 

       Page 

g table 40cm
er to the bloc

maximum con
s of equipme

conducted m

h Line and Ne

stance of 3 m
ance (300 m
f fundamenta
level of any s
polation facto

e on the thre

rotating table
m the EUT to

t needs to be
UT from 0° t
ertical and h

Ante

Ant

8 of 25 

m from the ve
k diagram of

nducted inte
ent and all of
easurement

eutral  

m. The meas
m from 9-490 
al and spurio
spurious em
or for the lim

e antenna or

e 0.8 m the g
o the receivin

e tested. The
to 360° and w
orizontal pol

enna 

tenna 

Report N

ertical ground
f the test setu

rference. In o
f the interfac
. 

ured data wa
kHz and 30 
us emissions
issions be be
its were 40*L

rientations (p

ground at a 3
ng antenna is

e highest sig
with varying t
larizations.. 

No.: R RWAZ2

d plane and 8
up and photo

order to find 
ce cables mu

as extrapolat
m from 490 
s and demon
elow the leve
Log (test dist

parallel, perp

3 m semi ane
s 3 m. 

nal levels re
the measure

Spectrum
Analyzer

Spectrum
Analyzer

202300123M

80cm above 
ographs). 

the 
st be 

ted from the
kHz- 30 

nstrate 
el of the 
tance / 

pendicular, 

echoic 

lative to the 
ement 

m 
r 

m 
r 

 



 

Report Te

1. Use t

2. Chan

3. Test 

Frequen

1. The E

2. Adjust
instrume

3. Turn o
regulato

4. While 
record th

5. Switch
tempera

6. Repea

Frequen

1. EUT w
can vary

2. Adjust
instrume

3. Varyin
frequenc

 

2.5 M
 

 
 

emplate: TR-4

the same set

nge the spect

the bandwid

ncy Stability

EUT was sup

t the location
ent 

off the EUT a
ry requireme

maintaining 
he operating 

h OFF the EU
ture inside th

at step 4 and

ncy Stability

was placed a
ying supply v

t the location
ent 

ng the supply
cy 

Measure

Desc

AC Line Co

Field strength
Radia

20dB Em

Frequ

4-E-006/V1   

tup for radiat

trum analyze

th and recor

y VS temper

ply power wi

n of the meas

and set the te
ents and allow

a constant t
frequency 

UT, Lower th
he chamber 

d step 5 dow

y VS Voltage

at ambient ro
voltage 

n of the meas

y voltage at 8

ment Me

cription of Tes

onducted Emis

h of fundamen
ated emission 

mission Bandw

uency Stability

 

           

ted 9kHz ~30

er setting for 

d the result

rature Test:

ith normal vo

surement an

emperature c
w the chamb

temperature 

he chamber t
to stabilize

n to the lowe

e Test: 

oom tempera

surement an

85% and 115

ethod 

st 

ssions 

ntal and 

width 

y 

 

       Page 

0MHz, found

bandwidth te

oltage and pl

tenna to obta

control on the
ber temperat

inside the en

emperature 

est specified 

ture (+15 °C

tenna to obta

5% of the nom

9 of 25 

d the maximu

esting 

aced in the c

ain a suitable

e chamber to
ure to stabiliz

nvironmental

by not more 

temperature

C to +25 °C) a

ain a suitable

minal supply

Me

ANSI C

ANSI C63.1

ANSI C6

ANSI C

Report N

um fundamen

center of the

e signal leve

o the highest
ze. 

l chamber, tu

that 10 °C, a

e 

and connect 

e signal leve

y voltage, rec

easurement M

C63.10-2020 S

10-2020 Sectio

63.10-2020 Se

C63.10-2020 S

No.: R RWAZ2

ntal level. 

 environmen

el in measure

t specified in

urn the EUT 

and allow the

to a power s

el in measure

cord the oper

Method 

Section 6.2 

on 6.3&6.4&6

ection 6.9.2 

Section 6.8 

202300123M

ntal chamber

ement 

n the 

ON and 

e 

source which

ement 

rating 

.5 

 

h 



 

Report Te

2.6 M

Manu

RO
SCH

F

SO
INSTR

B

SCHW

A

B

B

F
Note: All
or Intern

emplate: TR-4

Measure

ufacturer 

OHDE& 
HWARZ 
R&S 
N/A 

Farad 

R&S 
NOMA 
RUMENT 
BACL 

WARZBECK 

N/A 
N/A 
N/A 

Audix 

R&S 
BACL 
N/A 

BACL 

LUKE 
l equipment 

national stand

4-E-006/V1   

ment Eq

Descript

EMI TEST RE

LISN
Coaxial C

Test Softw

EMI test re
Low frequ

amplifi
Loop Ante
Log - per

wideband a
Coaxial C
Coaxial C
Coaxial C
Test Softw

Spectrum A
Loop Ante
Coaxial C

TEMP&HUM
Chamb

Digital Mult
is calibrated 

dards. 

           

quipmen

tion 

AC Line

ECEIVER

 
Cable 

ware 

Ra
eceiver 
uency 
ier 
enna 
iodic 
ntenna

V

Cable 
Cable 
Cable 
ware 

F
Analyzer

enna 
Cable 
MI Test 
ber 
timeter 
with valid ca

 

       Page 

nt 

Model 

Conducted E

ESR 

ENV216 
NO.12 

EZ-EMC 

diated Emissi
ESR3 

310 

1313-1A 

VULB 9163 

N/A 
N/A 
N/A 
E3 

requency Sta
FSV40 

1313-1A 
N/A 

BTH-150 

15B+ 
alibrations. Ea

10 of 25 

Manageme
No.

mission Test

101817

101748
N/A
Ver. 

EMEC-3A
on Test 

102758

186014

401061

9163-87

NO.9
NO.10
NO.11

191218 V
ability 

101419
401061

NO.9

30022

N/A
ach measurem

 

Report N

ent Calib
D

7 202

8 202
202

A1 

8 202

4 2023

1 202

72 202

202
 202
 202
V9 

9 2023
1 202

202

2023

2023
ment data is 

No.: R RWAZ2

bration 
Date 

C

3/7/3 

3/8/1 2
3/7/3 

/ 

3/7/3 

3/7/12 2

4/2/7 

3/7/7 

3/8/8 
3/8/8 
3/8/8 
/ 

3/9/12 2
4/2/7 
3/8/8 

3/7/12 2

3/7/12 2
traceable to 

202300123M

Calibration 
Due Date 

2024/7/2 

2024/7/30 
2024/7/2 

/ 

2024/7/2 

2024/7/11 

2427/2/6 

2024/7/6 

2024/8/7 
2024/8/7 
2024/8/7 

/ 

2024/9/11 
2427/2/6 
2024/8/7 

2024/7/11 

2024/7/11 
the national

 

l 



 

Report Te

3 Te
3.1 T

FCC §

 
 

emplate: TR-4

est Resu
Test Sum

FCC/ISEDC R

FCC §15.2

FCC §15.20

§15.205, §15.2

§15.225(e

FCC §15.21

4-E-006/V1   

ults 
mmary 

Rules 

203 

07(a) 

209, §15.225 

e) 

5(c) 

 

           

AC

Fiel

 

       Page 

Descripti

Antenna Re

C Line Conduc

d strength of f
Radiated

Frequency

20dB Emissio

11 of 25 

on of Test 

equirement 

cted Emission

fundamental a
emission 

y Stability 

on Bandwidth

Report N

ns 

and 

No.: R RWAZ2

Resu

Compli

Compli

Compli

Compli

Compli

202300123M

ult 

iance 

iance 

iance 

iance 

iance 

 



 

Report Te

3.2 L

AC Line

Field st

Radiate

Frequen

20dB E

 

 
 

emplate: TR-4

Limit 
Test items

e Conducted E

rength of fund

ed emission 

ncy Stability 

mission Band

4-E-006/V1   

s 

Emissions 

damental and 

width 

 

           

See details §

(a) The field 

shall not exc

(b) Within the

strength of a

(c) Within the

strength of a

(d) The field 

MHz band sh

The frequenc

of the operat

degrees C at

voltage from

degrees C. F

performed us

contained wi

 

       Page 

§15.207 (a) 

strength of an

ceed 15,848 m

e bands 13.41

any emissions 

e bands 13.11

any emissions 

strength of an

hall not excee

cy tolerance o

ting frequency

t normal supp

 85% to 115%

For battery ope

sing a new ba

ithin the freque

12 of 25 

Lim

ny emissions w

microvolts/mete

10–13.553 MH

shall not exce

0–13.410 MH

shall not exce

ny emissions a

ed the general 

of the carrier s

y over a tempe

ply voltage, an

% of the rated s

erated equipm

attery. 

ency band de

Report N

mit 

within the ban

er at 30 meter

Hz and 13.567

eed 334 micro

Hz and 13.710–

eed 106 micro

appearing outs

radiated emis

ignal shall be 

erature variatio

d for a variatio

supply voltage

ment, the equip

signated 

No.: R RWAZ2

d 13.553–13.5

rs. 

7–13.710 MHz

ovolts/meter at

–14.010 MHz 

ovolts/meter at

side of the 13

ssion limits in 

maintained w

on of −20 deg

on in the prima

e at a tempera

pment tests sh

202300123M

567 MHz 

z, the field 

t 30 meters.

the field 

t 30 meters.

.110–14.010 

§15.209. 

within ±0.01% 

rees to +50 

ary supply 

ature of 20 

hall be 

 



 

Report Te

3.3 A
Test Da

Enviro

 

Adapter 

 

emplate: TR-4

AC Line 
ate: 

onment condi

HF-0502000U

4-E-006/V1   

Conduc
202

tion: Tem

U 

           

cted Emi
24-1-17 

mperature: 24

 

       Page 

issions 

4.2°C; Relative

 

13 of 25 

Test Dat
Test By:

e Humidity:40%

Report N

ta 

%;  ATM Pres

No.: R RWAZ2

Lirou Li 

ssure: 101.2kP

202300123M

Pa 

 



 

Report Te

 

 
 

emplate: TR-44-E-006/V1   

 

           

 

       Page 

 

14 of 25 

Report NNo.: R RWAZ2202300123M

 



 

Report Te

Adapter 

emplate: TR-4

HJ-0502000W

4-E-006/V1   

W2-US 

           

 

       Page 

 

15 of 25 

Report NNo.: R RWAZ2202300123M

 



 

Report Te

Remark: 

Measurem

Correct F

Over Lim

 

 

emplate: TR-4

ment (dBuV)=

Factor(dB)= LI

it = Measurem

4-E-006/V1   

= Reading Lev

SN Voltage D

ment – Limit 

 

           

vel (dBuV) + C

ivision Factor 

 

       Page 

Correct Factor(

(dB)+ Cable l

16 of 25 

(dB) 

loss(dB) 

Report NNo.: R RWAZ2202300123M

 



 

Report Te

3.4 R
9 kHz-30

Test Da

Enviro

 

Worst c

emplate: TR-4

Radiated
0MHz: 

ate: 

onment condi

case antenn

4-E-006/V1   

d emissio

20

tion: Tem

na orientatio

           

on Test 

24-02-22 

mperature: 2

on: 

 

       Page 

Data 

2.4°C; Relativ

17 of 25 

Test By:

ve Humidity:7

Report N

70%;  ATM P

No.: R RWAZ2

Luke Li 

Pressure: 101

202300123M

1kPa 

  

 



 

Report Teemplate: TR-44-E-006/V1              

 

       Page 18 of 25 

Report N

Fundamen

No.: R RWAZ2

ntal 

202300123M

 



 

Report Te

 

 

 

emplate: TR-44-E-006/V1              

 

       Page 19 of 25 

Report NNo.: R RWAZ2202300123M

 



 

Report Te

30MHz-1

Test Da

Enviro

 

 

emplate: TR-4

1GHz: 

ate: 

onment condi

4-E-006/V1   

20

tion: Tem

           

24-01-24 

mperature: 2

 

       Page 

2.4°C; Relativ

20 of 25 

Test By:

ve Humidity:2

Report N

28%;  ATM P

No.: R RWAZ2

Bard Huang 

Pressure: 102

202300123M

2kPa 

 

 



 

Report Te

 
Remark: 
Result = R

Factor = A

Over Lim

emplate: TR-4

Reading + Fa

Antenna facto

it = Result – L

4-E-006/V1   

ctor 

or + Cable loss

Limit

           

s – Amplifier g

 

       Page 

gain 

21 of 25 

Report NNo.: R RWAZ2202300123M

 

 



 

Report Te

3.5 F
Test Da

Enviro

 

Temp

 
Note 1: F
Note 2: t
      C
 

emplate: TR-4

Frequenc
ate: 

onment condi

perature 
(℃) 

-20 

-10 

0 

10 

20 

25 

30 

40 

50 

20 

Frequency er
the limit is ±
Center freque

4-E-006/V1   

cy Stabi
202

tion: Tem

Voltage
Supplied

(VDC) 

3.87 

3.45 

4.45 

ror=test freq
±100ppm 

ncy is 13.56M
 

           

ility Test
24-02-22 

mperature: 2

Nomina

e 
d Fre

(

1

1

1

1

1

1

1

1

1

1

1

uency – Nom

MHz, so limit=

 

       Page 

t Data 

2.4°C; Relativ

al frequency

Test 
quency 

MHz) 

3.551 

3.554 

3.556 

3.559 

3.561 

3.562 

3.557 

3.550 

3.564 

3.557 

3.559 

minal frequenc

=13.56MHz*(

22 of 25 

Test By:

ve Humidity:7

y: 13.56MHz

Frequency

Error

(Hz) 
-90 

-60 

-40 

-10 

10 

20 

-30 

-100 

40 

-30 

-10 

cy 

(±100ppm)=

Report N

70%;  ATM P

y 
Lim

(H

±13

±13

±13

±13

±13

±13

±13

±13

±13

±13

±13

= ±1356Hz 

No.: R RWAZ2

Luke Li 

Pressure: 101

mit 

Hz) 

356 

356 

356 

356 

356 

356 

356 

356 

356 

356 

356 

202300123M

1kPa 

Result 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

Pass 

 



 

Report Te

3.6 B
 

Test Da

Enviro

 

 

 

Test P

 
 

emplate: TR-4

Bandwid

ate: 

onment condi

N

Plots: 

4-E-006/V1   

dth Test 

202

tion: Tem

Channel F

ote: the 20d

 

           

Data 

24-02-22 

mperature: 2

Frequency [M

13.56 

B Bandwidth

 

       Page 

2.4°C; Relativ

MHz] 

h fall within 1

20dB BW

23 of 25 

Test By:

ve Humidity:7

20dB 

1

3.110~14.01

W 

Report N

70%;  ATM P

BW [kHz] 

1.399 

0MHz range

No.: R RWAZ2

Luke Li 

Pressure: 101

e 

 

202300123M

1kPa 

 



 

Report Te

4 Te
Please re

 
 

emplate: TR-4

est Setu
efer to the att

4-E-006/V1   

up Photo
tachment RW

 

           

o 
WAZ2023001

 

       Page 

123M Test S

24 of 25 

etup photo.

Report NNo.: R RWAZ2202300123M

 



 

Report Te

5 E.
Please re

emplate: TR-4

U.T Pho
efer to the att

4-E-006/V1   

oto 
tachment RW

           

WAZ2023001

---E

 

       Page 

123 External

 

 

 

End of Rep

25 of 25 

l photo and R

port--- 

Report N

RWAZ20230

No.: R RWAZ2

00123 Interna

202300123M

al photo. 

 


